o~

TANCO AUTOWRAP

200S MODE. 1994
OPERATORS HANDBOOK
AND
PARTS LIST




¥1-000m RN T

g e [y = Y 11 M L L 2

r-51 =0 DMILisE

MM L5, MAOESY &0 HOLI3HO AZIE

A XY —

,,
— 1708 Gl

AT M — o Tzl

dFvH o [y e —

BOEINNRAS GRISD EINDISMIL TMISRECY LG L13F NGISNIL 2

wANOSHEL 1753 DMHNEES LW0E oLl WEE00T )

FNCI0EE  ORROSHIL  WIYHD

WALSAS ONMCISNZL MG NIYRD Aevldldd
SEICH INTLISNGD ZTHMOLNOY CINFL

1T
...n_m.:.\_nl. —_—
- 1
I3xI0H5

11



0JN¥L BEmd- 0S4 AWM 3T

e Bl
1230R IR
COHOLDW RWEIRD - e

PZATREE NN s Lz O
HOLJW JTHE0 — = !

PleE 2AlE0

HNILS0E W d3dENIL ZHR03S GL 08 W MALRII-=E

NE[LE
OF 40 SNILIZS TLHN L. MGHRY 0 KGLLZSE0
Al HTINESE ONIST ¥INOISKAL DHISNTOY AR L1TE KDISNA

. A0 H00A 31
AI08 HMNOEWI. 1728 S4RT) EDRM LI0S Dbl R3Z00T L

RALEGS K
BTG 5 LBOVES TUNIDE H0J0W JTOYE1AS G¥RL XTED )

faat

LAMI0ES ORNDISHE L 15k

Aol E4As SNIHCIENIL L1398 JAMG P66L SWHUMCLAY OCOINVL

12




gLad - 0%0M 3N 1
- “ 3ATRA MANLSE RO
m Nl |
- -z o - -
JE— ..Th_ [ T
(Jajaw “pAy £ p2itod = | [ANL T
ASSY 3AA [ i Ar =]
AN AT S e | H (I3 TS5
i = &
i Wk =33
— SN5E NI
IS TAYHL 10045 ——— 1 -
" .
o _ 0y <
2OICA DA KOS T AL KO i
STV AATE R SAITE LYHE 5SNG _ <
/..\l\_
— - ~ WHEAZE 0 AOLGA MOTH T ON:L3S
SEHHETY 5 FLA 03IEANL 3% OLON 1SN
~ O 135 AH072%4 S 40l TIAwl Wmaes (g3
_x _ e 23TR TANSSSHe MWK A0L06HE.
| MeHL Az404 THI113S zEnsEand v D1 CELSNTOY
—1- — 3 AL LS 3RTRR SUTIE TSI MKW ML
1. _ ol _ JeiND (IS0 G S3TRA HIANTD 0L Sd
|~ i | JULHZT Q2070 HUA ITEIESH ONY 1Y
| L .- . WAMETE WD SidE0d HIDE WOWS a...
| _ [E¥gvh ST SNILSII 34383 4017V

WD NHCT YL MO3LIENRDD A

Ty

- nRa e h...._. [ m

WYYSWEa LIN2HID 5 TR _

b = = o - = ﬂ" ._

PEGBL TIQOHW S 00E a@ Rigike 7
y L y

13






[ aic-oeam I 37

(8
ey
_/.&.. ..
.._._.
e
-~ 3
- \Mﬂu@
e ,,,,, _x},,_,,
7 Y
v

SLEIROINGT  NATHGAR
EEL [ZDYHHIT 1€ E i THa0W S008 JdTVUMOLNY O3RYL

14




ITEM HMO.

4 ] O AR e L B e

-
v l-‘]l—
e b3 —

=]

iy
L

WD60-PL24

TANCO AUTOWRAP 200 5 MODEL (3PT LINKAGE) 1394

PARTS LIST
HYDRAULIC COMPONENTS (DIN)

DEECRIPTION

5 BANK SPOOL VALVE C/W LEVERS
HYDRAULIC MOTOR {C.L.)
CROSS LINE RELIET VALVE

172"

B3P BOTTOM BANJO BOLT (SPECIAL)

HYD. RAM (FOR TIPPING FRIME)

172"
172"
1/2"
108"
84"

smye0 Lf2"
1/2" = 1/2" ADRPTOR

DOWTY WASHER

MOWN RETURN VALVE

¥ 3/8" ADAPTOR

ST/80 3/8" D/W HOST

S5/W HO3L

1/2" MALE END /R COUPLING

84"
‘?2 n

ST/90 3/8"
ST/90 3/6"

D/W HOSE
D/W HOSH

L

oy,

e

EART-NO

E01-03-018D2
Z01-0Z2-ARTS
701-03-002
701-03-002B
Z01-01-ARGET
£01-04-03
F01-03-017
Z01-06-06-08
£F38-R2-10889
E12-R1-A84-58
701l-06-08-08
501-15-081
%3B-R2-84-59
F36-R2-72-89



i Fid-080m FLWHOZ1A

IS5V

AAR0 ENICIEN]

INY LSNGD

1300 768l dvdMmalny  CoNYL

i



WD&E0-PL4A

TANCO AUTOWRAE

CONSTANT INDEXING DRIVE ASSEMBLY

PARTS LIST

DESCRIPTION

TURNTABLE AS5Y.

TIPPING FRAME ASSY.

DRIVE ROLLER ASSY.

GEAR BOX

M12 MEX HD SET x 30mm LOWG
12mm DIA SPRING WASHER

2" DI FLANGE BEARING

CINTRE SPROCKET ASSY 27 TOOTH
M12 HEX HD SET x ZbBmm LONG

36 TOOTH SPROCEET

ML10 HEX HD? SET = Z5mm LONG
10mm PIA SPRING WASHER
RETATINING COLLAR

CHAIN 374" PITCH X 87 PITCHES
ROSTA TENSIONING UNIT ARM
CHATN TENSIONER

M1 HEX HD BOLT x 65MM LONG
ML) HEX HD BOLT x H0MM LONG
M10 LOCKMUT

SPROCKET DOUBLE SIMPLEX 13T/16T KEYED
SPROCKET DOUBLE SIMPLEX 13T/16T SPLINED

KEY 5/16" = 5/16" x 3Z2mm LONG
CHATN 3/4" PITCH ¥ &2 PITCHERS
1/2" DIA STAR WASHER

LOCKING FLAT

CHATN GUARD

M1 HEX HD SET x 70mm LONG
10mm DIA FLAT WAEHER

M10 HEX HD SET x 30mm LONG
CHAIN TENSIONER

T3ER

QTY.

Bt Bl B B b b Bk et 3 B LI e o L o b 2 L ] e e e

EART-WO

WD&e0-TaC
WDa0-TFC
WDeb-BRD
201 -325-300
226-08Z5
712-02-12
F06-49EC
WDE0-C3A
GA6-0813
Z06-D65-368
Z26-06118
£12-G2-10
WD623-071
nO9-AW-4
Z06-454
WDARE-CT
R26-D671B
£26-006%10
£23-10 .
ZO6-DAG-1316K
EN6-N65-13163
WhEZ23-K32
LO9-AW-3
Z10-01-121
WD623-060
WDe0--CGl
A26-068B
510-02-10
26-0625
WD&eO-CT



CTLE NAME WOEIFLTG

TANCO

200 8

MODEL 1994

\HWVW/J _m_._FE____ ¥
.__x LS
i

AUTOWR AP

16



WDE3-PLI1G

ITEM N,

B T P SV S

g8

TANCO AUTOWRAP 2008 MCDEL (3PT. LINKAGE) 1994

MAIN ASSEMBLY

PARTS LIST
DESCRIPTION

ApT.LINKAGE TFRAME ASGEMBLY
DISPENSER BRACKET LOWLER SUPPORT
RUBBER MAT MOUNTING FRAME ASSEMBLY
RUBBER MAT

CLAMPTNG PLATE

M10 HREX WUT

HY¥D. RAM

RAM BOTTOM PIVOT

RAM TOP PIVOT DPIN

2" X 174" GPLIT PIN

TIPPING FRAME ASSY.

TIFPING FRAME PIVOT PIN /W GREASE
HIPPLE

2" DPILA FLANG BEARING /W CAM LOCK COLLAR

/8" UNF HEX HD 8ET X 2" LONG
5/8" UNF LOCENUTS

SPACER

RETAINTNG COLLAR

M1L0 HEX WD SET X 30mwm LONG
M12 HEX WUT

12mm DIA SPRING WASHER

M12 HRX HD BETE X 30mm LONG
HYD. MOTOR MOUNTING ASSY.
ROLLER MOUNTING BRACERT

HYD. MOTOR GUARD ASSY
HYDRAULILC MOTOR GUARD MOUNTING BRACKET
ME HEX Hi BOLT X 50mm LONG
TOR LINKE BRACKET ASSEMBLY
BISSEL PIN

dvrf "R" CLIP

M1le HEX HD BOLT X 120mm LONG
M1E LOCKNUTS

CIRCLIE

M10 HEX HD. SET X 25mm LONG (TUTLOCK)
LOmm DIA MACHINED FLAT WASHER
TURN TMEBLE ASSY,

BIG ROLLER AGSY IBDLER

BIG ROLLER ASS5Y. DRIVER

SMALL ROLLER ABRSY

5IDE ROLLER

FOLLER MTG. BRACKLRT

BEARING (25mm 1.D.}%

10mm DIA SPRING WASHERE

1 1/4" PILLOW BLOCK BEARING C/W CAM
LOCE COLLAR

SUPPORT WHEELS (4" DIA}

AHLE ABLBY., C/W GREAMASBE NIFPLE

1611

Oy,

R A R e

[u—rs

bJ

N AL N B B S S A R N i T o I T ol el el o

TR

PRRT M.

WIHE 3 -MI7
Whre 3-DMLH
WG -MMT
R05-02AWM
WOe3-1300
Z18~10
Z01L-0k-ARBET
£03-02-330
£03-03-50
g03-21-28
WDEG-TFC
%03-01-905
£38-60
E06-19-ECC
Z230B-0R4
220-10
WD63-1043
WDE0-770
F26-0025
£19-12
AlZ-02-12
B26~0825
WDeO-HME
WheEO-TRMBL
WH6E0~HMG
WDEO-HAME
F26-045B
WD63~-TLB
E03-22-AW100
E36-03
R2A06-1341
223-16
B2B-525
F26-0615
211-02-10
WDEO-TAC
WDARE-BRI
Whe 5 -BRI
WD60~SHMR
E0G-RWR

W 0-TRMBR
Z06-AWRRB-83 .
F12-02-10
Z06~485

FOG-466
Z03-22-AW/AX
R30-G0



FLE HAML WOS3PL1S

TANCO AUTOWRAP

.-""J-' -
= J:"”Jn H:R“H&
Y e R ORSN
29t .

o
@

e

(o™

5008 MODEL 1994

) N
e
}?‘“:H%' < 5
] b -~ -
=N @g Tt

=
0 i
]

e

17




WD63-PLI1G

50
51
52
53
54
55
5h
a7

50
61
62

- 65
66
)
68
69
70
11
5
76
T
T8
79

TANCC AUTOWHRAP 2005 MODEL (3PT. LINKAGE) 1994

MAIN ASSEMBLY
PARTS LIST

M20 LOCKNUTS

1 METER WIDE X 89 1/2" LONG X FLAT BELT
TURN TABLE COVER PLATE

BELT GUIDE ASSY

M8 LOCKNUTS

ROLLER SHAFT ASSEMBLY

Mi2 HEX HD. SETS X 40mm LONG
SPACER

1/8" B.8.P. ST GREASE NIPPLE
END ROLLER MOUNTING BRACKET
MATN GUARD ASSY

170% LONG ¥ 1/2 PITCH X 1" WIDE TOOTHED
BELT

GRASS CUARD (CLOSED TYPE)

GRASS GUARD (OPEN TYPE)

M8 HEX HD SETS X 20mm LONG

M8 HEX NUTS

gmm DIA FLAT WASHERS (MUD FLAR)
gmm DIA SPRING WASHERS

THRUST WASHER

SCRADER

10mm *D* LINCH PIN

M10 HEX HD SET X 3Gmm LONG
BUFFER 56mm DIZ X 40mm [LONG

1 174" UNC HEX WUT

Mf GRUB SCREW

| i et =S - B N Y o Y e

20
L4
20

[l N R & - Y e R
=

£23-20
F05-02AWV
WDeED-0593
Wohbe2h-BE
F23~0B
WD60-R5A
226-0848
Woed-198
235-60
WDeO-ERM
WDO0-MG
FO5-02-AW20

R49-08
£249-981
L26-03058
£18-08
£11-02-0181
212-02-08
WD60-292
WD60-705
£38-03
FR26-06353
£A0-20
£Z18-300
228-008



L2 -

>

wm...ffm

LI

s

1] =
AN L

i {1 cd

!

.‘H- )
e
L=

ATEWISEY SAMA EOLOM 201NTEdAR
TIEOW PESL dTHMCLINY OINWL




WDEO-PL27

TANCO AUTOWRAP 1994 MODEL
EYDRAULIC MOTOR DRIVE ASSEMBLY

PARTS LIST
ITEM NO. DRSCRIPTION QTY. PART-NO.
1. HYDRAULIC MOTOR MOUNTING ASSY. 1 WhE5-HMB
2. 4" DIA X 1/2" PITCH TOOTHER PULLY 1 RF09-005-AW1
3. TAPER LOCE BUSH T0 SUIT 1" DIA SHAFT 1 AO0O3-N05-AWZ
4. MLO STUDE X 15MM 2 B28.01
5. ROSTA TENSTONING UNIT ARM 1 206454
b. STEFPED ROLLER C/W BEARINGS 1 RO06-156
7. SPACER 1 WDG0-797
8. M10 HWEX HD BOLT X 60MM LONG 1 226~0070
a, M1 0 LOCENUT 1 E23-10
10. M12 HEX NUT £, Elp-12
11. 12MM DI2 SPRING WASHER 2 gaaA-02-12
12. M2 HEX HD SET ¥ 30MM LONG 2 VZ26-0825
13. M1{Q HEX HD SET ¥ 25MM LONG (TUFLOCK) 1 226-0615
14, 10MM RTA SPRING WASHER 1 F12-02-10
15. M12 HEX HD SET X 40MM LONG & £226-0B45
16. HYDRAULIC MOTOR C.L. 1 201-02-ARY5
L7. M12 SOCKET HD SCREW X 30MM LONG Z £13-6-12%30
18. ROLLER C/W BREARINGS 1 Alh-4587F
1L9. CIRCLIF 1 EZ28~525

181



THNCO AUTOWRAP 2006 MODEL (96
H"dﬂ...[ﬁ:ﬂl DISPEMSIER SYWSTERM

/ (? ?@akiyj

s k! (}:{5) —
““QJ' % / N .
Ny ey

%i'“:? S AT
T e i -'"c ’ ,-f/ ,-"'x "
S E {7

[:E‘-‘ (;]_";'-} I].T/f,__,./.f

Y t:?ELfJ ‘ &
il

= o[ /Fﬂ‘ o
I:LED _? H’ ﬁ ?&%--’sﬁ 7? \\TEH;I ey ci;.‘.v,-;“m B ;
- 4 s
S by e
= D E - ™ g
0% /;/ 3 0, H )
=3 ]
[
/g
flfﬁff?_fj(;f){jr;i E’T
b 2 -
\ LN - ‘Ei;}{]fl !
/T
= N e e
. H\x §

FILE RAME W a0 - BT

10



HD&0-PL15

ITEM NO.

L3 O~ Oh L0 oA Lk B

[
L o - R N e o

N
o W ol Oh

[N N N L
w] O LR e L B

fd b b
e LT m R =

had Lad
b3

TANCO AUTCWRAP 2005 MODEL 1394

FILM DISPENSIHG SYSTEM

PARTE LIST

DEGCRIPTION

M10 LOCKNUTS

PLASTIC CAPS (T SUIT 40 X 40 X 3 RHS)
DISPENSER MOUNTING (UPPER})

FILM SPOOL ASSEMBLY

1" DIA PLANGE BEARING C/W CAM LOCK
M10 HEX HD BOLT X SOMM LONG

COME {TOPY C/W BALL BEARING

CLAMP ASSEMBLY

LEVER ASSEMBLY

LINK ASSEMBLY

FILM DISPENSER UNIT MK 6 (70% STRETCH)
SLAVE ROLLER ASSY (PLASTIC COATED)
SLAVE ROLLER RIVOT

M12 HEX NUTS

12mm DIA SPRING WASHER

SPOGL VALVE MOUNTING PLATE ASSEMBLY
1/4" DIR TENSION X 3/4" LONG
DISPENSER MOUNTING {LOWER)

M12 HEX HMD BOLT ¥ 130M LONG

M12 LOCKNUT

Mf HEX HD BOLT X 35MM LONG

M8 LOCKNUT

M12 HMEX HD SET X 30MM LONG

M12 HEX HD BOLT X 100MM LONG

CONE { BOTTOM)

CLEVIS (M10)

PIN (5/16" DIA)} C/W CLIP

4MM *R" CLIP

Anm DIA MUD FLAP WASHER

BISSEL PIN ¥ 110M LONG

5/16" UNF HEX NUT

1" DIA FLANGE BEARING

I S SRRV E S SR B S BV L B I S S e =

oTyY.

FART-NO

223-10
®32-07
WDE(O-DMUH
WDEQ-5B0
BO0&E~4BRC
Z26-066B
R06B-45-01
WDED-DMCL
WDE 0 -DMLA
WDEO-DMLE
D613
WDEQ-8LR
WDEO-8RS
218-12
R12-02-12
WD63-8VM
EQ3-20-062
WDEO-DMLIH
RR6-004B
#R3-12
A26-0425
£23-08
R2Z06-0825
226-092R
T0e-45-02
245-335
Ad8-337
7z36-02
211-02-081
WDe0-674
E£15-05
ROG-48



